N LEADER I

LR 2770A
SYIRIVITETE
RACK MOUNT ADAPTER

BikEREAE
INSTRUCTION MANUAL

) —F—BFHA S
LEADER ELECTRONICS CORP.
T223-8505 HEMBILERMERE2TE6&F3BE

(045)541-2122 (£ K)
2-6-33 Tsunashima-Higashi, Kohoku-ku, Yokohama 223-8505, Japan

81-45-541-2123
http://www.leader.co.jp




RmEREICTHEAVZIZ OIS
GENERAL SAFETY SUMMARY

TRHRICTIFERLDOEE - TEFEIL. FRABEOHK - EGRICHTSRRE S VHMDIERS - £ E
EEITHHDELNTY, B FEDEE - TERFREETFHOTIHEACTE S,

Review the following safety precautions to avoid operator’s injury and loss of life and prevent damage
and deterioration to this instrument. To avoid potential hazards, use this product as specified.

Aé“i/WARNING

B FRBLCICEAT AZ4LEEIE  Warning Concerning the Screws

FRARLE, HALTRIZH > THEEDEESLIUVRSDLOZERL TLEEL, EEUS
DRLZFERATIHERBRKRICEEZRITL., XK BE. #E, FHLEQRRAELGY FT,
Use screws of the specified type and length according to the assembly diagrams. Using other
screws may adversely affect the unit and can cause fire, electric shock, malfunction, accidents,
and so on.

Asi%i/CAUHON

B AL TICEAY H:FEEIE  Caution Concerning Assembly

HALTORE. REDT Y DETIHNZT IEENAHYFTINT, +HFELTHAILTT
(S,

Exercise caution during assembly to prevent injury, such as from the edges of the metal plate.

B RUHEOHHT RILYICET BEEEIE

Caution Concerning the Screw Tightening Torque

RLIEEORICEAHLLT . TROMOMIT FILYIZH S THH T I, MHOINBLEEH
FHELET, T, MOBTLHLHEHOOUZTEL, WIThIBEORRELZY FT,
Fasten the screws according to the tightening torque of Table regardless of the shape of the
screw head. If the tightening torque is too low, the screws may come loose. If it is too tight, it
may lead to breaks or elongation and can cause a malfunction.

FEUfE  Nominal Diameter #HOHAT LY Tightening Torque  (cN-m)
M2.5/ M2.6 41.2
M3 59.8
M4 147.0
M5 294.0
\§ J




2.2

[ZLC®HIZ INTRODUCTION

COEYREFK. V—F—BFOHERKZFEEVEFWVEZEELT. WITHYLES TTNFET, #
MEREICTEAVEEL O, CEBANICARKEGRAZEZREBFT TEHRAVEE HRADE
LWMEWAZZEFEOLE, SHEACEELY,

Thank you for purchasing LEADER’s product. Please read this instruction manual carefully to
ensure correct and safe operation.

+#% SPECIFICATIONS
BME General

ABRX, EIACKEEFIER)ZELI- 194 VF SV I ICHREREMYFFTH-DDS Y
ORIV RTETETY,

The LR 2770A is a rack mount adapter used to attach Leader's products to a 19-inch EIA
(Electronic Industries Alliance) standard rack.

xtisHFE  Applicable Models

LV 5770, LV 5800, LV 5838 (*1)

*1 LV 5838 MERY fFIFIZ(X., LR2773 HNKLETT,
LR 2773 is necessary to mount an LV 5838.



2.3

AN AR

e

Mounting Dimensions

5657

T

°©

[oXe)

9

[¢]

@DO

©e00e88906800

@
°
@
°
&
&

130.7

LELL

465
O —
N
N L
R
N
- D (G
N
434
484
3
W
@1 ®
0% (¢} 00 o° (¢} %o
o o o o o o o |o
N
S
[©] @ ®
_
O
O
X
175 42 175 ~
=) o o le*]



¥BNZA Contents

AHBEITEDHRTEBEINTVEY, HALTHEICHS>T, ELKHAITTLESEL,
The LR 2770A consists of the parts indicated below. Assemble the parts correctly according to
the assembly diagrams.

Hik=) XmE 2 nE
Symbol Figure Item Name Qty.
ARIK
a . ) 1
Main unit
AZ4 FL—IL
b ) ) 2
Slide rail
W+ b
c 4
Plate nut
AN
d 2
Hook
INA 2 Fipa L M5%x 12 4
e
Binding-head screw M5 X 12
. INA 2 Fipa L M5% 16 4
Binding-head screw M5 X 16
N1 2 Fipta L 8-32UNC x 16 4
g Binding-head screw 8-32UNC X 16
o m/p4aC M3x6 4
Flat-head screw M3 X 6
. Fowviv¥—M5H 4
i
Plain washer for M5
Oy (s N
j [@C:IZZZZZZZZZZZZZZZIZZZZZZZIZZZIZZZZZII:C D000000T i%%/ / |\ 1
Tying band
EikEREAE 1
Instruction Manual




3.1

3.2

#HAHILT ASSEMBLY

CCTIHIELT, SYIRDURTHTRIZLVETI0 MY FITHFIEEZRLET ., TOH
DHBLEROFIETERY FIHoNFETH. LV 5838 DB Y IFIZIELR 2773 ML ETT, LR
2773 DEREGRBAZE L EhE TEHEA S,

As an example, this section describes how to attach an LV 5770 to the rack mount adapter. Other
models can be attached in the same manner, but LR 2773 is required in the case of the LV 5838.
Refer also to the LR 2773 instruction manual as you read this chapter.

JEFEZEIE  Notice

O AHMIEIEITE 500~650mm D F v 7 IZHIE L TWES . BESND T vV ICIFERY F1F5
nNEtA,
The product must be between 500 and 650 mm in depth to be fixed to the rack.

® LIFELSIVEERZI Y IEREABRELTLESL,
BEE LEZEVMEAEDERIZOVTIE, EFEZEVIRET,
Please be sure to fix the front and the rear to the rack firmly. We will not be held responsible
for any damage or injury resulting from failure to follow this instruction.

#1{% Preparation

@ AHBOBEAITIZEUTOIENYBETY, BEHRBFTIHELFEELY,
To attach the rack mount adapter to an LV 5770, following tools are required. A customer is
requested to prepare the tools for himself.

- TIRARZ41N 28B) Screwdrivers for cross recessed head screws (type?2)
- FR Gloves
- HEAERAY X VR Antistatic wrist band

® LV5770 DERZVI-> T, BRI—FZHLTLIZELY,
Turn off the LV 5770, and remove the power cord.



3.3 AL TFIE Assembly Procedure

1. REICGLT, JvIYR—rORYFFHNEZEELEFT, RYMFTREEZEET SIC
F. L. 9yivy— Ty FERMYHLTHLHMEZEEL. BURL., Ty v—,
Fv FZERYMFIFTLESELY,

If necessary, change the rack support attachment position. To change it, remove the
screws, washers, and nuts, change the position, and fasten the screws, washers, and nuts
again.

Zvo4iR—b
Rack support

BYMIFAER 4 FEMSRIRTE, HARKE COMEIZRY M FohTHET,
You can select from the four available attachment positions. The factory default position is

21 75.5 415




2.

LV5770 EXS54 KL—ILO)ZEUTDES IZMYFFIFET, RS54 KL—IL(b)DEFELL
BlE, IV IEREKDERITEIZEDOETLEZSLY,

Attach the LV 5770s and slide rails (b) as shown below. Adjust the position of the slide rails
(b) according to the depth of the rack.

o

LV 5838 ZH Y F T HZEF. T v V() ERBE/NNY F()EFERAT ST ELICTKL>T. ACT
HTRZEETEET, BEICHELTEELTLEEL,

When attaching an LV 5838, you can use hooks (d) and cable tie (j) to fix the AC adapter
in place. Fix the AC adapter in place if necessary.




3. FIYIVHR—FERTARL—IDO)ZEFERALT. KE@Z T vV ICRYFIHTET,
Using the rack supports and slide rails (b), rack mount the main unit (a).

i, ©

00s© o

E——
Rack

SvoHiR—k
Rack support




Following information is for Chinese RoHS only

e E8aEYRGER
SR LR 2770A

®

bR TS T R A 1 H A S i, IR FE20064F2 H 28 H AR

CHLFAE B i G il B IME) BLALST/T11364-2006  HL 15 B2 5 4L
BRI RER ) , RoRiLE M e g e v BRI H .. BFRoR RS R
FIARR, REESF 5P A R SAER LREZFED, s H SR
FRRRIIERRA, 72 A= A RS YA AN 0= 52

PR IE A8 SRR B R MR THE B R B R R A DG A .
TEYITE & S RIBUR B

Pl A A EY RSO R AR R

A 44 R HFHRAEYRBOCE Hazardous Substances in each Part
Parts Y 7R H AN e ZIRERIR 2R KTk
(Pb) (Hg) (Cd) (Cr (VD)) (PBB) (PBDE)
BN X @) O O O O
Ry O O O @) O O
-35))

O: FoRZATAH FWRAEZBIEITA BT R P& B EST/T11363-2006 FLE I FREESRLAT

X: RONZHBAEYREICE R DI ZF R — AR & 2 HS)/T11363-2006

FRAERILE (PR B EER

Ver. 1

May 2, 2014 Ver. 1



